Select Page

Glow plug removal set 16 pieces

97.35

Available on backorder

Description

This set is suitable for removing damaged or hard to reach glow plugs from the cylinder head and repairing damaged threads. Suitable for glow plugs with either an M8 x 1.0 thread or and M10 x 1.0 thread. The expanded set has everything to remove the damaged glow plug without damaging the cylinder head.
The set is specially designed for clearing and cleaning the glow plug bore and sealing seat. Any unwanted carbon can also be removed from the borehole.

Content:
– 1x puller for stuck glow plugs
– 2x step drill = 7 x 5.5mm and 9 x 5.5mm
– 2x HSS drill = 3.5mm
– 3x thread tap = M8 x 1.0 / M10 x 1.0 / 6.3 (1/4″) – 28UNF
– 1x T-handle with ratchet function
– 1x E10 torx socket
– 1x drill adapter
– 1x power bolt
– 1x power nut
– 1x Allen key
– 2x centering socket for drill 3.5mm

Additional information

Brand

XPTools

Reviews

There are no reviews yet.

Be the first to review “Glow plug removal set 16 pieces”

Your email address will not be published. Required fields are marked *

× Chat with us now!